495BPG I E KA HIM  Cylinder head and gas exchanging
| ©o. 0 gystem assembly :

-1l




bﬂﬁ&m%mm

‘rsystem: assembly

Cylmder head and gas- exchangmg

4
" Part No.

‘Name

o

| B
“Qly |

&

Rematk

| 49(5134)3018
GB/T894.1-1986
GE/T84.8—1985
490B-03212A
GB/T61?1—2()()()

490B~03201

490B-03211A .., .

490B-03202
490B~03203

490B-03204

GB/T5783-2000

GB/T93~1987

GB/T97.1-1985

GB/T1096-1979

495B-06003
490B=06002 .
490B—02008
495B-06001
490B—03006
| 490B-03007

|- 490B-+03005

* - 490B-03004 .

490B-03011

495B-03015

AT;gAT

WL 12
Pk 200

20

75 I EE M8 x1

AT T

SR

—uuwmmm:
AR R

SR M8 <18

1 S 8 -

T 8
FARCE x32 - -
S e
i iﬁﬁ' :
EER Ak AR

T
] —ul‘ Tt -

E

ST b
] PysagE -
il ]ﬁl@ﬁﬁ

—

RIVHRETE

HES=T

Plug 12"

riSnapiring 20

- Washer 20,

R

+ Valve rocker:arm bushing {3874

Nut M8 x1: " - Lrangafon |

Adjusting screw fm valve

‘clearance " A

/

Valve 10cker axm ERTEE RO RIS < B & S

© Seat i
- Spring - i
s Shafey o

Bolt M8x18'

Spring washer -

- Washer 8 .

Key C8x32""

Pushrod

Push tappet

Thrust plate fforicams‘haft; T
| Carishaft
S-pliti valve retainer .- = . ]
Valve spring seei’lt,uvpper:» |

Valve sprin gf;,inr:ler

Valve:spring,outer

Lower seat,valve spring, " |

Exhaust valve

. 1.‘3‘}- B



SELE AR, HL*’J Cylinder head and gas. exchangmg
system assembly

F oW

Fel o8 % % Yokt
No. :'Paxu't No. Name Q'ty | Remark
28. 49OB—VO?>014V i . Intake valve . 4
29 GB/T57$3—2000 AL IR M8 x18 Lolt M8 x '18 4
30 | GB/T93-1987 P HE 8  Spring washer 8 17
31 | 490B-03012 Jei o ' Rear cover w1
32 | 490B=03013 : Jamaa A ' Gasket 1
33 | GB/T56-1088 ‘%‘\fm?ﬁ”m‘ Nut M8 - g
34 GB/T899:—1k988 | RO Stud AM8-MS8 x50 8
35 | 495B-03101 L | Cylinder head 1
36 | 490B-03102 f—‘d]E‘;“‘ﬁ : . Valve guide 8
- 38 4~90B%32001A SUIEBMEBRE  Stad 4
39 | GB/T6170-2000 A ARIERE M10 -~ 'Nut' M10 4
40 GBi/T93—51987 BESRAREE 1O, . Sptiﬁg‘Wa~shér 10 8
41 ' GB/T97.:151985 P10 Washer 10" 8
42 | 495B-03003 HUE R Gasket 4
43 | GB/T899-1988 Aﬁ%g]?h% 95 Stud AM8-M8 x25 8
44 GBZ/T6176—2000 | i ms Nut M8 - 8
45 | 490B-03108 33 Plug - 1
46 41«9OB—-;43005 iR eRFTHS Thermostat g‘aéket 1
47 GB/T578§3-2006' ﬁﬁaé@gﬁMs x25 - Bolt M8 X25 '3
48 GBV‘/T97.1—1985:~‘-‘ 1"5@%]8 | Washiér 8 ©° ' T
49 4903—43601 '*fsw/ B Thérmostat cover 1 {495BPG
490BT-43001 - | Hiifi#ha "« Thermostat cover R '4’95;BT‘
50 | 490B-43003 ' |- wmn%%%@}# Thermostat cover gasket ' 1
51 490B-43002 | WiR#s Thermostat =

o VPO




anging

HE & F
~Q'ty‘ Remark

G RS MM Cylinder head and gas exchanging
~ system assembly

1 1495BPG

- 17| 495BT

B - % e &
No.- Part No. Name Q'ty | Remark
52 | 490B-01074 i Pipe 1
53 | 495B-43007 | AMERKE Water Pipe 1
54 | 490B-43008 W5 NPT3/8 Plug NPT3/8 1
55 | GB/T5782-2000 | #ﬁs%&&%ﬁ M8x35 Bolt M8x35 4
56 490B—43'101 TiRART | - Thermostat housing 1
57 | 490B-43009 KBRS Water temperature sensor : 1.
58 4953—03108 ‘ ﬂlf"—aiﬂ)ﬂE Exhaust valve seat 4 |
- 59 | 495B-03107 . J&‘—TI‘J}Z_E . Intake valve seat 4
60 | 490B-03009A | BRE 3 Hoisting bracket 1
61 | 490B-01078 Iﬁﬁﬁ;%)#%o . Pulg 30 -4
62 485—08001 T . Bxhaust pipé‘ 1
63 | 495B-01004 ST  Gasket , »1‘
64 |490B-03100 | WEMMSEE Sleeve:tube 4
65 49()BT;08003 e Exhaust ’zvl‘dapterﬂ«.:v g et ,._49531‘_3
66 | 490B-09002 wew Tntake pipe : 1 | 493BPG.
>:490BT—09002. ﬂ%’% Intake pipe .. e 495BT
. 67 | 490BT-09004 B BT Paper gasket n | 1 495BT
68 |408-03016 | SIS Ol seal 8
69 | 490B-54000 - | A IAGE | Air calorifier 1 | 495BPG
70 | 490B-09003-7 | Ui *Thiake adapter 1 |495BPG

F15%



